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Phote page No, irapper plates and furnace plates.

Humbers on same are corresponding with sketch
on pages 15 & 16.

page llo, & ditto.

page ho. § wrapper plate starboard.

page No. plate broken by one stroke of a hammer to

show the smount of sound meterial, ( a & b ).

Yhotos MNos, 5 & 7 showing that the cracks commenced in the
rivet holes and finished in the middle of
of the piate.

Photos Nos, 6 & 8 showing the directions of cracks.
liero photo 100 X,

Photos No, 9 ¢ Showing position of test pieces on

plﬁte Fo. 2.

Photos No, 10 ¢ Results of tests om plate lio. 2.

Photo No, 11 showing oracks in rivets.

Fhoto No, 12 rivets from shell & furnace.

Fhoto No, 13 ¢ sulphur print butt strap inside and

outside,

rhoto MNo., 14 ditto of rivet hole.

Fhotos Nos. 15 & 1l6: showing repairs and the numbers where the
plates for testing have been taken.

“hen the wrapper plates were removed a white
substance was found between plates.
Seme analysed and found to be ¢

51.5 % Ca 005

19 % Feg 0
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Proeven genomen
bij breuk (langs)

Aldus gedsan den  10.11.
BouXce

A: TeAs /L TESTS , ATHWART
B, Tencie TAsTs |, LengiToo/NAL
L C : BEND/NG TE&STS, LonG/TUOINAL
Do BaNOING TESTS ,ATH WART.
& . Yhrovess Tesr, BeivelLl
F . 7exs/Le TasT NER® FRACTUVRE
& . INmacy SiHoek TESTS , LoNG I TUDNAL,
H . WMRcT sHeck TESTS, ATHWRET.
L : WPRCT SHocx TESrS /VEAR FRMCTURE
2. Mickoscorc TEST.
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